
37

Parts List
Ersatzteilliste

Pièces détachées
Listado de piezas4

Parts #	        Description Parts #	       Description

Piezas estándar
Standard dele
Standard delar

Standard Parts
Standardteile
Pièces normalisées

4-1

Liste over dele
Delarlista

150527	 Bushing 8x12x3mm (4pcs)
150546	 Body Clips (4pcs)
150704	 Aluminum Main Chassis (Grey)
150705	 Aluminum Top Deck (Grey)
150706	 Lower Gearbox Case Set (Front/Rear)
150707	 Upper Gearbox Case Set (Front/Rear)
150708	 Front Bumper
150709	 Rear Bumper and LED light Set
150710	 Shock Tower And Body Mount Set
150711	 Front Suspension Arm Assembly
150712	 Rear Suspension Arm Assembly
150713	 Steering Arm Set
150714	 Hinge Pin Set
150715	 Steering Linkage Set
150716	 Servo Saver Set
150717	 Rear Driveshaft and Axle Set (2pcs)
150718	 Front Universal Driveshaft Set (2pcs)
150719	 Shock Absorber Set (Blue/4pcs)
150720	 Shock Absorber Set (Red/4pcs)
150721	 Shock Absorber Set (Orange/4pcs)
150722	 Shock Absorber Set (Green/4pcs)
150723	 Complete Differential
150724	 Centre Drive Shaft
150725	 Diff Pinion Gears (2pcs)
150726	 Spur Gear
150727	 Bushing 5x9x3mm (4pcs)
150728	 8mm Wheel Hex Hub Set (4pcs)
150729	 Flanged Lock Nut M2.5 (4pcs)
150730	 Hardware Set (Doha)
150731	 Assembled Bodyshell (Blue)
150732	 Assembled Bodyshell (Red)
150733	 Assembled Bodyshell (Orange)
150734	 Assembled Bodyshell (Green)
150735	 Assembled Wheel & Tyre (Blue/2pcs)
150736	 Assembled Wheel & Tyre (Green/2pcs)
150737	 Assembled Wheel & Tyre (Orange/2pcs)
150738	 Assembled Wheel & Tyre (Red/2pcs)
150739	 MSRS-201 2in1 ESC/Receiver 2.4GHz
150740	 MM-201 370 Motor w/ 12T Pinion
150741	 MS-200 Servo (No Tabs)
150742	 Maverick Element 7.4V 600mAh Li-Ion Battery Pack
150743	 Heat Sink (Blue)
150744	 Heat Sink (Red)
150745	 Heat Sink (Orange)
150746	 Heat Sink (Green)
150747	 USB Charger
150748	 Chassis Parts Set
150749	 Battery Strap
150750	 Maverick MTX-201 2.4GHz 2Ch Transmitter
150751	 MTX-201 Transmitter Wheel Foam & Decals (Blue)
150752	 MTX-201 Transmitter Wheel Foam & Decals (Red)
150753	 MTX-201 Transmitter Wheel Foam & Decals (Orange)
150754	 MTX-201 Transmitter Wheel Foam & Decals (Green)

150730	 Hardware Set (Doha)
            a	 Pan Head TP. Screw 1.7x7mm 
            b	 Pan Head TP. Screw 2.3x4mm
            c	 Pan Head TP. Screw 2.3x6mm
            d	 Pan Head TP. Screw 2.6x8mm
            e	 Pan Head Screw 3x10mm
            f	 Flat Head TP. Screw 2x6mm
            g	 Flat Head TP. Screw 2x10mm
            h	 Flat Head TP. Screw 2.3x6mm
            i	 Flat Head TP. Screw 2.3x8mm
            j	 Flat Head Screw 2x8mm
            k	 Flat Head Screw 3x8mm
            l	 Flanged TP. Screw 2x12mm
            m	 Flanged TP. Screw 2.3x6mm
            n	 Flanged TP. Screw 2.3x8mm
            o	 Step Screw 3x8mm
            p	 Step Screw 3x8mm



38 39

Exploded View
Explosionszeichnung

Vue éclatée
Diagrama desplegado5

150704

150705

150706

150707

150706

150707

150708

150709

150710

150711150711150711

150711

150711

150711

150713

150713
150712

150712

150712

150712

150712

150715

150715

150715

150716

150715

150715

150717

150717

150739

150741

150714

150740

150724

150725

150725

150726

150723

150723

150723

150718

150718

150728

150728

150728

150728

150729

150729

150729

150729

Heat Sink*

Wheel*

Wheel*

Wheel*

Wheel*

Shock 
Absorber*

Shock 
Absorber*

Shock 
Absorber*

150730a

150730e

150730e

150730l

150715

150730m

150730m

150730j

150730h

150730h

150730h

150730j

150714

150714

150714

150714

150714

150714

Shock 
Absorber*

150714

150714

150714

150714

150714

150712

150714

150727

150727

150727

150727

150727

150727

150727

150727

150527

150527

150527

150527

150527

150730l

150730e

150730n150730e

150730c

150730c

150730g 150730g

150730g

150730k

150730c

150730c

150730f

150730f

150730c

150730c

150730c

150730i 150730h 150730h

150730i

150730k

150730n

150730l

150730l

150730o

150730o

150730o

150730o

150730p

150730p
150715

150710

150710
150710

150748

150748

150748

150714

150715

150715

150715

150730 Hardware Set
a Pan Head TP. Screw 1.7x7mm 
b Pan Head TP. Screw 2.3x4mm
c Pan Head TP. Screw 2.3x6mm
d Pan Head TP. Screw 2.6x8mm
e Pan Head Screw 3x10mm
f Flat Head TP. Screw 2x6mm
g Flat Head TP. Screw 2x10mm
h Flat Head TP. Screw 2.3x6mm
i Flat Head TP. Screw 2.3x8mm
j Flat Head Screw 2x8mm
k Flat Head Screw 3x8mm
l Flanged TP. Screw 2x12mm
m Flanged TP. Screw 2.3x6mm
n Flanged TP. Screw 2.3x8mm
o Step Screw 3x8mm
p Step Screw 3x8mm

Shock Absorber
150719: Blue
150720: Red
150721: Orange
150722: Green

*

Wheel
150735: Blue
150736: Green
150737: Orange
150738: Red 

Heat Sink
150743: Blue
150744: Red
150745: Orange
150746: Green

**

Samlingstegning
Sprängvy



40 41

5

150730m

150730c

150730c

150730d

150730b

150730b

150730b

150730b

150730b

150730b

150730b

150730b

150730b

150730d

150730d

150730c

150730c

150730c

150730m

150730c

150730c

150730c

150730c

150710

150546

*Assembled Bodyshell

150546

*Assembled Bodyshell
150731: Blue
150732: Red
150733: Orange
150734: Green

150730 Hardware Set
a Pan Head TP. Screw 1.7x7mm 
b Pan Head TP. Screw 2.3x4mm
c Pan Head TP. Screw 2.3x6mm
d Pan Head TP. Screw 2.6x8mm
e Pan Head Screw 3x10mm
f Flat Head TP. Screw 2x6mm
g Flat Head TP. Screw 2x10mm
h Flat Head TP. Screw 2.3x6mm
i Flat Head TP. Screw 2.3x8mm
j Flat Head Screw 2x8mm
k Flat Head Screw 3x8mm
l Flanged TP. Screw 2x12mm
m Flanged TP. Screw 2.3x6mm
n Flanged TP. Screw 2.3x8mm
o Step Screw 3x8mm
p Step Screw 3x8mm

Exploded View
Explosionszeichnung

Vue éclatée
Diagrama desplegado

Samlingstegning
Sprängvy




